No. 8610

/ID'L, j/jluﬂ: "'

PIRA

RADIO CONTROL ELECTRIC POWERED RACING CAR.

1/10 Scale, 4WD.
Length: 390m/m,  Width: 238m/m,
Height: 120m/m,

Total Weight:1660g
Battery:7.2V 1200maH ‘w

\/’Vhr:e:lbi'isr?: 257m/m
'vtv"»r'RS 540SD (Included)
i Battery (not included)

GREAT VIGOR MODELS CO..LTD.

E%M@ﬂﬁlﬁlﬂ’_‘j



\

FENERE .

BAERWE\BAEEHERSDME 0 X o EINHESAER] 0 HEMESHFRARRIEE - BhE
BRCEZINESRE » 2T URRA > EETIER2SEREHRTIR - SHSEED » 0%
RAPZEARE - SHLTRBEEES - CEAATVNBEHRVLEPLUIE » BEHOTSEN |

Congratulations!

You have just purchased the BEAGLE, an innovator in the Wworld of electric off road racing.
This car will bring you many hours of competitive/fun racing if you carefully read and follow all of
the enclosed directions. We do however suggest that before you start assembly, that you lay out
all of your accessories and tools as pictured below. Please take the time to read through all of
the directions before attempting construction, so that you will be familiar with the entire car kit.

@ 2CHEE2R — EIERNK 1 5 Bl R - BHESMERE 1R GR#g2R -
2 Channel Radio ~Comprised of a transmittor, a receiver, 2 servos and a battery
case with switch.

— BR%D > BREESERY ERERENRG r BRITCSEHE

REOARTE o
There are many different types of chargers. We suggest you use
7.2 VIEBRFTEEE a slow charger.
7.2V Slow Charger
<) ——— OERFENEN @B RO E - BERTV/EARSY

FINWMEEE - B—REEEN
The Ni-Cd battery is more expensive than a cell battery, but it
is worth using for it can be recharged over and over again.

7.2V 1200mA SREREE D
7.2V 1200maH Ni-Cd Battery

* RASBEERBREN P
INCLUDED IN THIS KIT :
@ 1 F/+=RF

Screw Driver (No. 1) ® sy

o . @ 1.5% BIERF
e Boee Fiiee 1.5m/m Allen Wrench

—f—)

it
A

® 55MRIHEIRF <
5.5m/m; 7m/m Box Driver “

© ®Oss @ 2% EBRF
Side Cutter 2m/m Allen Wrench

I

® =ImBmD

Scissor @ 7mORT R

7m/m Spanner

@ mHER
%} D Screw Locking Cement
@ =17
Cutter Knife @ PBhs

Silicon Grease



@ BE — AEEHPHITIRS-540SDHE 1 R MWEAERRTAES) - BRBMIT - WHEEEH

BEWERBIBE  WEEFRSARAK » ERFEBEVEPEEE o
12. Motor————— 7

A RS-540SD motor is included in this kit. We suggest that you use a high torgue motor
for better overall performance.
@ SWEH —— LB EIRES TS T OB RS
f (1184 % 8% —OI EBIAEEY-EPI24 X 84§48 -
(2NBPAE X 10 X 40— — T BIRBHEPIT5 ¥ 1078888 ©
@YVNEA " EHEBRMIE - O AENERIRE o
13. The following parts are available for optional purchase.
@) Bearing 4 X8m/m— Replace the bushing 4 X8m/m in this kit.
@) Bearing 5x10X4m/m Replace the bushing 5>10m/m in this Kit.
@ Sponge tires for Beagle use exclusively ——To turn this car into an on-road racer.
() BREERE — (1IKEHo
CHIRAVERER —ORENES - BESEERS -
CERASHEEERT IIESEEARHIERE
14. Painted tools for Body.
(1) Brush
(2) Polyca paints
(3) Line tape



S ZE S R EHMFERHEEH VACUUM PACK & MAIN PARTS:

R 60 = » = L] 5t
NO. DESCRIPTION QUANTITY REMARK
BG-1 N HEERESE Front shock absorbers 2 i (without shock of)
BG 2 % EMEEME  Rear shock absorbers 2 M (without shoch o)
BG-7 M= Front differential gear 1
BG-8 I EEE Rear differential gear g
B-16 [ ] Tires 4
B17A S Wheel (1) a
B-178B R = Wheel (2) B &
B-17C PO Wheel (3) £
-B~18 BMBX 14 x 4%, Bearing 8% 14 x 4m/m 4
B-27 KeHes Pinion gear a4 - 19T
B-46 BRI Main chassis 2
B-65 NI SmINSI#(Z) Front rocker arm (L) 1
B-66 ARSI MCFS) Front rocker arm (R) 1
B-67 A1) 8 B 9 Front & rear shaft 4
B-68 W& U BB () U-type hub (L) 1
B-69 95 U BUEA(75) U-type hub (R) 1
B-72 e Es Front suspension arm 2
B-78 M@MEEE  Front & rear swina shaft 4 N
B-85 BERES Motor cover 1
B-86 R Rear suspension arm 2
B-93 VARY =i Pinion gear (S) 1 127
B-94 thisez Pinion gear (M) 1 15T
B-121 FrtE iR ' Bumper 1
B-123 B B Body 1
B-125 B W Decal sheet 1
216/S BRFRE Antenna Pipe 1

BZEEEYWE VACUUM PACK NO.1




BSZEEBYE_ VACUUM PACK NO. 2
' B-46
B-65 | B —
g B-93
=) N
B-78 e B-94
B-66 r S - -
L B-46
158 — M- 28858 PARTS PACK NO. 1:
wak e i &t
NO. DESCRIPTION QUANTITY REMARKS
B-15 EEEEEE W Shock oil 1
B-30 $FAHRA5 X 10X 4m/m Bushing 5x10xX4m/m 10
B-38 RO EEE Rear gear box cap 1
B-45 PhEURYEE U-type support 1
B-47 F.RP.1R1#&E F.R.P. rear post 2
B-50 F.R.P. {2 A& F.R.P. front post 2
B-53 EeEsSI|mHCF) Lower chain guide piece 1
B-77 Vst 7422 Screw locking cement 1
B-89 #4884 x8x9.5m/m Bushing 4 X8 x<9.5m/m ) 1
B-95 SR REE Gear cover 1
B-99 EHEERE Battery support 2
B-102 HEsSI|H(E) Upper chain guide piece 1
B-114 {SIRE A Servo mount 1
B-115 32 Radio plate support 1
B-117 INR Strap (S) 5
B-119 PR Strap (M) 1
B-122 EEFHIRIE Drive washer 4
B-124 KEH Strap (L) 2
T-89 HAZBE 0O Snap pin (L) 2
207/1 im/m Em2MH Twin tape 1m/m 1
1.5m/mERF Allen wrench 1.5m/m 1
2m/mi AT Allen wrench 2m/m 1
F-z M4 x 10@FE+3 4% %% Rd. hd. cross screw M4 x10 1
F-11 MAFET) Washer M4 5
F-29 M4 fEREIRIE Self-locking nut M4 5
F-51 M3 < 12E A IR ##% Tapping screw M3 x 12 2
F-54 M2 x 8 5 IR K4 Tapping screw M2x 8 20




| "

23R8 —— R WMAHEII
PARTS PACK NO.2—ASSEMBLY OF REAR GEAR BOX

B-115

Wt &0 =1 | nm =3 &t
NO. DESCRIPTION QUANTITY REMARK
B19 SiE Joint 2
B-28 EEEmE ) Rear ‘gear box (L) 1
B-29 BeEmiacs) Rear gear box (R) 1
B-31 R Chain 1

| B32 PV ER R Center rgear shaft 1
B-33 EBIEER () Rear plate (L) 1
B-34 EBFFIR(E)D Rear plate (R) 1
B-35 BiERELHE®RIF Fixing collar 1
B-36 A ¥R ER TR Counter gear 1
B-37 35 o b B Counter gear shaft 1
B-39 I mIEE TR Rear shock stud 2

- B-40 R TEesE IR Rear shock plate 1

F-32 M3EFHEET) Spring washer M3 a
F-42 | M32EEIRIE Self-locking nut M3 2
F-48 M3 < BEIFE+ IR Rd.Hd. cross screw M3x 8 3

B M3 < 12BN R4k Tapping Screw M3x12 2
F-53 M3 X 1BE IR #4 Tapping Screw M3x18 3
F-55 M3x45@88 | SR %% Rd. Hd. cross screw M3x 45 4
F-61 M4 x afREEPI (R AR Screw Hex. Soc. head set M4 x4 3

#B1I[0 - §5cHY PARTS TO BE USED:

I VACUUM PACK —— BG-8X1, B18x 2, B-27 X1 2m/m7EHRF <1

1SR PARTS PACK NO. 1

B-30x%2, B-38x%x1, B-77X1

.~

5

2m/m ALLEN WRENCH X 1



Nwm&&# o

, 204 Allen Wrench r
|

=
Y —Bosnmmmcaen)

Q Sprocket(C). 18T
a

F-61 M4x 4

@ CHIB-195RBG-8#5 ©

@ FBHIB-318BG-8 2 B-25{18 . GEEME S5 6)
Q@ EEB-28 » BEEASMA LS58RK -

@ MAB-2788&=B-29 -

1. Install the B-19 joint into the BG-8 rear diff. gear.

2. Set the B-31 chain on the B-25 sprocket (C). Be careful about the direction
of the chain.

3. Install the parts into the B-28 rear gear box (L) The chain should be installed in
the upper hollow. .

4. Put in B-27 pinion gear and cover it with B-29 rear gear box (R).

F-61 M4x 4

—B-27

@RS
Install the parts as shown.




MB-32K:B-357cMWB-34 S °

@F-55 338 B-34 FH,A « BRAGSRESRMES D
PEEASH » TTHEEE o

1) Assemble the B-32 center gear shaft and B-35 fixing
collar with B-34 rear plate (R)

2)Screw in the F-55 Rd. Hd. cross screw MG X 45 into
the B-34 rear plate (R). Make sure to screw each and
tighten it

PRI AT
2m/m
Allen wrench

MM A R B34 7% » IRMKERR
ZDRBH ©

Tighten it to the same level as
B-34 rear suspension plate (R).

B-37 lAB-27 ERMAIHNEE HEWMENAIDEE
% EERES ESIEE - 25 0 BRI - KI8EE
EE » CEHESEWRALLD O - BNk EFIEEMIL -
Slightly fix the screw after insert. Put the B-37 counter
gear shatt into the B-27 pinion gear. Try to turn joint or
pull the chain to see if the gears mesh smocthly. If
not, please relax the screws, slightly remove the pi-
nion gear to right and pull out the counter gear a little
until smooth, then tighten up.

— BEHREEHSTR
Assembled counter gear in this Kit.

RIS A

Push in as shown.

B40% FB-80% - AmIEEESmRIE
HS

Fix the B-39 rear shock stud
with B-40 rear shock plate and
assemble with rear gear box.




35k

PARTS PACK NO. 3*AS'SEMBLY OF FRONT GEAR BOX

w3k &0 =2 o B & &t
NO. DESCRIPTION “ QUANTITY REMARK
B-19 BHE Joint 2
B-41 piEEEwA (D) Front gear box (L) 1
B-42 pEEwmAE(E) . Front gear box (R) 1
B-43 NI SR Joint plate 1
B-44 Brem Fender 1
B-48 HIRIEER Front side plate 2
B-49A RISz #AE (D) Front pivot (L) 1
B-49B RISz () Front pivot (R) 1
B-51 EEFEsSIwmECT) Lower chain guide 1
B-52 @EsIe|EECH) Lower chain cover 1
F-1 M26X 68+ #H Rd. Hd. cross screw M2.6X6 6
F-48 M3x 8EEE+IRf* Rd. Hd. cross screw M3x8 4
F-49 M3X SES IRk Tapping screw M3x 8 6
F-50 M3 X 103 IR % Tapping screw M3x10 4
F-51 M3 x 1258 IR ¥k Tapping screw M3x12 5
F-52 M3 % 16 B3I 0% Tapping screw M3x 16 2
F-53 M3 X 185 B IR #k Tapping screw M3x 18 1
F-54 M2 x SESBL IR ¥4 Tapping screw M2x 8 2
F-57 M2.6FET) Washer M2.6 6
F-61 M4 x 4FREAA 7 UE R Screw Hex. Soc. Hd. set M4 x4 2

#8117, i#5cEL PARTS TO BE USED:

HZ28 VACUUM PACK — BG-7x1, B-18x2, B-46X%X2

1 $R& PARTS PACK NO.1 B-45x 1, B-47X 2, B-50% 2, B-53% 1

A IMiEEVE R

l

N R BIRTF
2m/m Allen Wrench GTTTELh
’ A e A
=, A I'IIIILI_l!lllH
B-zo;ﬂaBAaaT) § [
BRI

%Sprocket (A), 18T
@ \\ B-21 30 se8B(19T)

Sprocket B), 19T

CHANGING THE ROTATION OF
THE FRONT AND REAR GEAR

N fWiR S1EE =R
The front & rear wheel
rotate at the same rate.

A m s

R R R R
The rear wheels rotate more.

7] 9 6 SR A R
The front wheels rotate more.




DEME ES5ASMNAB-41 L7580 -
1) Make sure to use sprocket for chain. B-42 F-63 M3x 18
2) Upper chain should be put into the upper

hollow of B-41 front gear box (L).

OHERE EFARE EIDMER® - HF e o '

A)B-435CRASTHIAAHES o

@ B-4581B-44415 ©

SRS EMmkk o

1. Assembie the B-43 joint
plate with front gear box.

2. Mount the B-45 U-type
support with B-44 fender.

3. Combine two parts with

screws.
-49 M3x8

F-50 M3X10

-

-
7

L&

F-51 M3x12  F-50 M3x10




@ 5% B-47 B R EIFER o

@ B-46{K @R ERIISRES

1. Mount the B-47 F.R.P. rear post at
the rear side plate with screws.

2. Install the B-46 main chassis with
rear side plate as shown.

F-48 M3% 8

@) B-505C#8 A B-48 o
@ KRETAET D FIB-49A, B-498B o

1. Mount the B-50 F.R.P. front post
at the B-48 front side plate.

2. Distinguish the B-49A front pivot
(L) and B-49B front pivot (R) by
cutting angle as shown.

B-48
B-49B

F-52 M3% 16
F-51 M3x% 12

F-1 M26x6
F-49 M3x 8

F-57 M26

T m



R

@) e BR 88 A SRR A5 2 M2.6 X 6(65%)

S MSWmIETal - R EFEERERE - AREARHTE -
Adjustment of chain:

1. Loosen the 8 screws M2.6x 6 which are screwed into the

main  chassis.
2 Slide the front gear box until the chain will be tensioned
slightly. Too tight or too loose is improper for chain.

# ASSEMBLY OF CHAIN GUIDE

& ET NS
Mount the lower chain guide
piece as shown.

< @R ER TS B-51

v Install the B-51 lower chain guide
> from the under side as shown.




45k 8 — BB BRI 85HE
PARTS PACK NO. 4 ASSEMBLY OF SUSPENSION ARM
®s = - e ] 5t
NO. DESCRIPTION QUANTITY REMARK
BG-30 EEaEEIT Saver ballend 1
B-54A EEHEIRE Servo saver shaft 1
B-548 EEEmEaER) Servo saver shaft (long) 14
B-55 EEEER Saver spring 1
B-56 EHEERA) Saver plate (A) 1
B-57 EFEHBERB) Saver plate (B) 1
B-58 EFHEEBH(C) Saver plate (C) 1
B-59 EEEEE (AR Servo saver shaft (short) 1
B-60 2.6m/m ERBYIRIE - Ballend 2.6m/m 3
B-61A 2.6m/m SR (FRGED Copper ball 2.6m/m 2 SR Silver Color
B-61B 2.6m/m#EIER (&) Copper ball with flange 2.6m/m 2 #R® Silver Color
B-62 = EERImEss Saver spacer 1 '
B-70 WO MEE IR Rocker arm pin
B-71 B EEME) Front suspension fixed shaft
B-73 [EORE-31 = L] Suspension shaft 4
B-74 HWOHISR Rod head 12
B-75 LRI Upper rod 4
B-76A 3m/m S ER (S Copper ball 3m/m 6 £ Golden Color
B-76B 3m/mEEER(FHi#) Copper ball with flange 3m/m 6 £ Golden Color
B-79 AR IBEER Front shock tip 2
B-80 NIRRT RN Front shock plate 1
B-81 WOASW Turn rod 2
B-82 HRIRE RS Joint collar 1
B-83 EWBWE () Rear hub (L) 1
B-84 EwmEWE (5 Rear hub (R) ;.
B-87 EREEEwm(E) Rear suspension fixed shaft 2
F-1 M2.6 X 6EFE+ I #k Rd. Hd. cross screw M26 X6 1
F-2 M3 10EEE+ =MW Rd. Hd. cross M3 x10 2
F-3 M3 x 12@88-+ % Rd. Hd. cross M3x 12 8
F-4 M3 < 1SEIBR+Z R4 Rd. Hd. cross M3x15 2
F-10 M3IEF) Washer M3 6
F-24 ICERIE E-ring M3 4
F-26 52 ERUIE E-ring M5 1
F-33 M3 x 4SREEP /B AR Screw Hex. Soc. Hd. set M3x 4 4
F-41 M2.6 x 1SEIE-+ 9% Rd. Hd. cross screw M2.6 X 15 2
F-42 M3fEBRIRIE Nylon nut M3 6
F-45 M2.6 X 12B8+FI®#% Rd. Hd. cross screw M26x12 4
F-48 M3 x8EIER+S &  Rd. Hd. cross screw M3x8 4
F-57 M2.6ET] Washer M2.6 6
F-59 2.5~ EBUIR E-ring M2.5 8

17




#ATIHT » #545EY PARTS TO BE USED:

= BG-1x2, BG-2x2, B-65x1, B-66 X1, B-67 X4
Vacuum pack B-68x1, B-69x1, B-72x2, B-TBX4
B-85x%1, B-86x2
18R B-15x1, B-30x8
Parts pack No. 1

MBI ESESTIE
Pour oil into the shaded position
of the shock as shown.

AFRE(BBRAMF NS - DI BER
12 IR -

When tightening or loosening the
shock shaft, protect it with so-

mething to avoid any damage to MEERBESIE DR ESEB 7
Tighten it firmly, so that the oil
pannat leak oul.

the shock shaft

WELHBG-, BG-2, {KET S f2 N0

SNiFeR S e g - (K\EB-2iH
T PR

1. Disassemble the BG-1 front shock ab-
sorber and BG-2 rear shock ab-
sorber in opposite direction as shown
and pour oil into the shock.

2. Press the piston up and down to see

if air bubbles remains or not. Adjust

the length of spring by B-2 Spring

adjuster.




ORHEBEEASKETRU T
B-56, 57, S8 #S °

1. Cut the B-56 servo plate (A),
(B), (C) from servo saver pack
as shown and assemble it.

B-76B

14

2 NEMSHIFH2ME
ake 2 sets of upper rods as shown.

¥I55m/m

Al LSRR
Front upper rod

¥51m/m
# CSRIE
Rear upper rod

F-1 M2.6X6




* ASSEMBLY OF SERVO SAVER

@F-41 M2.6x15 BBTRITSE » It
miB-62 ¢

SEREEBERIETIOBA

{. Fram the lower side of the
main chassis, place a cross
screw M26x15 and F-41. Top
with a B-62 saver spacei.

2. Install the servo saver from the
lowar side of the chain

F-57 M2.6

F-41 M26 X 15—

B-67

———F-48 M3x8

# ASSEMBLY OF SUSPENSION ARM /

MEES R B-83, 84.

@B-73 I A F-59

@ T " B-BoM {1

1. Distinguish the. B-83 rear hub
(L) from B-84 rear hub (R) as
shown.

2. Push in F-59 E-ring M2 5 into
the B-73 suspension shaft.

3. Be carefue to position the B-86

rear suspension arm.




HHB-85L/B-87 (S Esrags ie
8BS0

Mount the B-85 motor cover at
the assembled rear suspension
arm with B-87 rear suspension
arm shaft.

F-33 M3x 4

SEREB-78MA - BEICHEG 2%
LI5H18 -

Set the B-78 front and rear sw
ing shaft, then install the as-
sembled rear upper rod, as sh-

& e
Rear upper rod

F-3 M3x12
F-10 M3

16



F-33 M3x 4

W,

OKE SR B-68, B-69.

@B-73— IR HINAF-59.

CEWES 1= Brdelivdi 4 (VA=)

1. Distinguish the B-68 U-type (L) from
U-type (R) as shown.

2. Push in F-59 E-ring M2.5 into the B-73
suspension shaft.

3. Be carefuel to position the B-72 front
suspension anm

F-59 252

Z F-4 M3Xx15

F-10 M3 B-79

By TSRS —
Front upper rod

AB-79, B-78%#5

@B-78M A\ % » EEHEI LTSRS

1. Attach the B-79 front shock tip to the
B-80 front shock plate.

2.Set the B-78 tront & rear swing shaft, and
adjust the front upper rod as shown.




B-7655EABG-1,.2 /1988
Push in B-76B copper ball with
flange 3m/m, into the shock
head of the BG-1 front shock _#
absorber.

F-3 M3x%12
B-768B

F-45 M2.6x12 “'

F-57 M2.6 O

|
WERIS F-57 Mz‘s—i \
Assembled turn rod
F-45 M2.6X12
HHEMEBZWaaR - LIF-46 M2.6x12
BEE+FRMEB T OEESAERE ©
Attach the assembled turn rod with the

F-45 cross screw, M2.6 x12, from the
lower side as pictured.



53R 8 — /iFE G IR TI0F5E
PARTS PACK NO.5——ASSEMBLY OF MOTOR & SERVO

Lo &3 e 5% &t
NO. DESCRIPTION QUANTITY REMARK
B-5 P.3HH Shock seal 1
B-63 BHEAREE Ballend 2
B-88 " | EEEE Center gear A ™ 4
B-96 BEEMIEES Gear cover seal Y 4
B-o7 EAS# 010 Snap pin (8) 1
B-98 F.RP.EEiR F.R.P. plate 1
B100 SEIRE W) Upper chain guide 1
B-101 SRS | mEE(E)D Upper chain cover 1
B-118 F.RP.ARWEER Strut plate 1
B 118 2] AR e AL 1 Servo rod 2
B-120 KEBHE SRS Frotector 1
BWFRIEE Speed control pack 1
RiaEs Motor pack 1
F-2 M3 x10BEE TRk Rd. Hd. cross screw M3 x 10 2
F-10 M3 D) Washer M3 2
F-43 M3 x B XM+ Flar Hd cross screw M3 <6 7
F-a47 M2.6 x BE IRk Tapping screw M2.6 x 8 4 ‘
F-a8 M3 < 8ETE M Rd. Hd. cross serew M3x8 2 |
F-49 M3 x BI85 Tapping screw M3 %8 4
F-50 M3 < 10EI B 8 5% Tapping screw M3 x 10 2
F-54 M2 < BEI IR &k Tapping screw M2 x 8 4
F-56 M3 RS Brass nut M3 4
F-57 M2 GHEF] Washer M2.6 4 |
T Fs8 | MommEmS Toothed washer M3 2 |
F-64 M3 x SHEIR M SR Screw Hex. Soc. Hd. set M3x 3 1
F-65 M4 < OFEF] Washer M4 X9 1
155 28 81844 SPEED CONTROL PACK
T B m I
NO. DESCRIPTION QUANTITY REMARK
B-60 2 6m/m Bk BV RIS Ball nut M2.6 1
B-103 2 iF BREBThAL Speed control horn 1
B-104 20 [\ BRI &S Speed contral pivol 1
B-105 2211 SRR 4 RS Speed control nut 1
B-106 BN 1 BL A8 Speed control comact point 2
B-108 RS R PC Board 1
B8-109 MR AR O Speed control spring 1
. BA10 | WRWETWE  Speed control fixed head = sl
B-111 [2F182 PR EE RS Regulator 1
B-113 AR EEIEAE Resistor 1
BG 56 T2VEREOHEEIRE  Connector 1
¥ M2.6% BEIER+5IR M Rd. Hd. cross screw M2.6%8 2
F-56 M3 i) % S Brass nut M3 .82

19




fSEH® MOTOR PACK

= = 2 ) ® & R
NO. DESCRIPTION » QUANTITY REMARK
B-90 RS-540S8D f&i% Electric motor RS-540SD 1

B-91 BEPEBRE Sponge cover 1

B-92 BEHEEREB Rubber tie 1

B-107" B5EF|/BER(+ » =) Motor cord &

#EYIRAT, 585CE PARTS TO BE USED:

EIZ¥ Radio

2CH

H{ZP S Vacuum pack B-93%1, B-94 X1, 216/S %1

1§88 Parts pack No.1

A) E48B-107(+, — BEB-00R S o

@ E EB-91lB-92% | o

1. Solder ‘the B-107 motor cord
(+, =) to the B-90 motor.

2. Cover the B-91 sponge cover
and secure with B-92 rubber

tie.

B-89X%1, B-95X%1, B-102X1, B-114X1,
B-1156X%1, B-117X 5, B-119X1, 207/1 X1

B-5
B-92

B-90
Ve
4 f“\ B-91

20

@ B-895c A B-88%0

@ KB B o

1. Insert the B-89 bushing into
the B-88 center gear.

2. Install the gears as shown in
picture.

B-107(+)




L.5m/m i EiRFE |
Allen wrench F-64 M3X3

MRFEAR S 1568 » SEEHEZEMIL o
@ F-48 M3 x BEITE B ZH] » £IABSHRES o
1. Select the pinion gear you will use and fix on the motor.

2. Adjust the meshing of the gears before tightening F-48
Rd. Hd. cross screw M3 X B into the motor.

B-96 7 At s S99 EN B-05 B5S » BN
BERER{S
Tear open the protective paper of the B-96
gear cover seal and adhere to the B-95 gear
cover. Cut off the excess seal. .

HEE{E——&%MU

=& ——B8-sutism
E \

B E (> HB-93 |
EEEHs }‘
B-393 (12T) pinion gear is |
suitable for the beginner. ‘[

|




* ASSEMBLY OF CHAIN GUIDE

F-54 M2x 8

B-100/8AG » 7R RIZ W o

While installing the upper chain guide be
certain it remains concave (even after in-
stallation is complete).

B-117

F-50 M3x 10 ©
B-116 IOMa e [ i
F-49 M3x8 — 5 v i

= AT |
,:i‘i:_/!

e
e

*)

@B-99EER NI ETE

@B-115 588 AB-51 © 1=B-10022 I8 V] 14 -

1. Insert the in B-51 lower chain guide into the lower 2. Attach the concave side
side of the B-115 radio plate support. of the chain guard to the
B-51 flat surface of the B-99

battery support.
22



B-101 B-118

g:- R

@ B SRR PINES ©
@ EIR MR Sk —8 o

1. Before installing servos, ARe = 2. =
check for neutral ST e g\*}\\\\\\\ = i
position TS T — {5” = '\"m}‘ S EEREER RS -
2 . S / ~ Y e p
2.Be certain to use = NS}/, RO BHAMEE - 50
“cross” shaped servo = AR ﬂ OIS o

horn. Cut off unneeded
portions.

 c==—_/7 8 Adjust the servo rod
‘\\\2{'34 length after mounting
& 7N the servo on the car.

EFEE R RSRINNTE
Keep the servo saver
plate in ‘the ncutral.

-B-113

—r———— F-1 M26X6 S0 el
e 5 .
—

_m‘L)——/ Pt —F-2 M3x 10

23



@ REEEBERAZEASMIFEES » KETREE
EIRs o
@ FREHEB1 11 MRS - WIBRHEM -

1. Cut off the wires from the receiver battery
case as shown.

2. Twist wires and solder with B-111 regulator, —

and cover with shrink tubing.

F-56 M3

@ Fo M TR0 AR 8 52 M R 882 IV 8 ©
@8 HEBHESTORKAIR o

1. Adjust central paosition of servo and
transfer. %@
(o]

2. Measure the length of servo rod

[\ &5,
and install it. BB 3L ——— SN g
) ®
=

& » DABSER B
AREFEERA o

Cover the holes
with tape to
keep out dirt.

—— BRSO RS AR 5 RIS EBEIR
TS o

Keep the servo horn and speed
control horn as parallel.

Parallel

24



2071

MBS TEME - ST IR E R
HAERE - & FEFTEZ7.2V
1200mAE A - RISATIRING - BE
S ENRESIER ©
@ PR S5 1B B DU R 2 BEADAR  PLA
BHEWH « OSREEAER -

1. Conngct the servo wires to the
receiver and assemble the on/off
switch. Then connect the 7.2V
battery.

Now check to see (1 the steering
right/left is correct, and if motor
is going in correct direction,

2. To make the installation of the
body easier, neatly bundle all
the wires that surround the

receiver.

F-51 M3 x12

F-7 M4x10

ESA - R B-121
PARTS TO BE USED:
bh SR R SRS VST S -
* ASSEMBLY OF BUMPER AND TIRE

B121x1, B-16X 4, B-17TAX 4, B17Bx 4,

B-17C x4, B-123x1, B-125x%1
1 5REe IRFHEI X1, B124x2
PARTS PACK NO 1————Screws Bagx1, B124x2

-

25



* ASSEMBLY OF BODY

@ BSHERE WS + WF L TEBNEED o
@EIFEB-125 » B5ZEEBAR L o
@7.2v1200rpAlxﬂl>J.B-124SE§ o

1. Cut off the shaded parts and paint color
as you like.

2. Cut the B-125 decal sheet and stick on
the body.

3. Bind the 7.2V battery with B-124 strap (L).

26



* ASSEMBLY OF TIRE

B-16 @Qg———F-54 M2x 8
'S

'&

Push B-17Bwheel (2) into tire.




SRREREE - -
WEREHEHBAAGELRISRSG - MPEB@EEMEE » BVESREBREBRE

@ HEBEBEBEEB-1162M3X 8(255)BM2.6 X 6(63%), M2.6X 15(255), IERHB-101°
@B OEERE » ERMETIE o

@ RET » LAT-8930(E M » BITIE{T MR ©

* ADJUSTMENT OF CHAIN:

‘Under normal operation, the chain will loosen after 5 to 6 runs. So, you will have to adjust

the tension accrodingly so that damage to the sprocket will not occur. _
1. Loosen the 2 screws M3 x 8, the 6 screws M2.6x 6, and the screw M2B6x15 in the
B-116 strut plate. Remove the upper chain cover.

2. Push back in the direction of the arrow to loosen the chain.
3. Hold the chain with T-89 snap pin as shown and take away link.

28



L4+ 084B3K PARTS LIST:

£ 52 = WE | WA 50 = M
NO DESCRIPTION QY NO. DESCRIPTION aQTy
81 SUaEEEGD B-33 RN () 1
Front shock case RHear plate (L)
TR RIS ()
e Spring adjuster * 8-94 Rear plate (R) 1
B-3 RSSO > B-35 BERSES TR i
Front shock piston (short) - Fixing collar
B-4 HREES]|(0.5 % 5.2 X 10m/m) a B8-36 N B 1
Brass washer 0.5%x5.2 X10m/m Counter gear
P 383 89 a3 R
8-5 Shock seal 9 B-37 Counter gear shaft !
B-6 P S| a4 B8-38 HEmEhERs 1
Tefion seal Rear gear box cap
i BWEES ERREEEEE
_B v Plastic washer - 8-39 Rear shock stud =
_E R EE T RN
8 Shock stopper g 290 Rear shock plate 3
B.O AHEEE (R o B-41 AlEREwB () 1
Front spring Front gear box (L)
¥ ERE FIEWE(S)
B-10 | Spiing cap 4 |B42 | Front gear box (R) ’
ARTE AIfE RS B2 IRH
Bt Shock head 4 18493 | Joint plate !
" #mEEE R B-44 ImRAR
i Rear shock case (long) 2 Fender !
BERBRE) HEe U BuEE
B-13 Rear shock piston (long) 2 B8-46 U-type support ’
7 MR (=) ' BEIEE
i Rear spring (long) 2 - o Main chassis -
HWEREE N FRPH#E
Sos Shock oil L - F.R.P. Rear post .
2 ] BRI
6-16 Tire 4 B8-48 Front side plate o
i NEe A=)
B-17A | Wheel (1) 4, 18-49A | cont pivot (L) )
7] = MRS
B-178 | Wheel 2) 4 | B98 | Eront pivot (R) .
.| mwmE F.R.P 35 A A
B-17C | \wheel (3) 4 1B-50 | £'Rp Front post =
B-18 HM8 14 X 4m/m 4 B-51 EESI9WMCT) 5
Bearing 8 X14 X4m/m . Lower chain guide 2|
s = EESIEmECH)
8-19 Joint % B-52 Lower chain cover L
7 JORWENANBES SHwsSIgesE T
e Sprocket (A), 18T 3 858 Lower chain guide piece k
2 HEEBN9ss s
il Sprocket (B), 18T ! B-54A | Servo saver shaft 1_
o /NEEER(A) o wEHEmEm=E)
B-22 Bevel pinion (A) o B-548 Servo saver shaft (long) ’
/NEERDB) EEETE
B-23 Bevel pinion (B) 4 B-55 Saver spring 1
¥l oA @ 7 EEEER A)
B-24 | Bevel shaft 2 | B-S6 | saver plate(A) s
HIERER(C)IBES 2 B EERB)
B-25 | Sprocket (C), 18T 1 | B57 | saver plate (B) 3
+ & W : EEERER(C)
i Main_gear ¥ 8-58 Saver plate (C) 1
KB a8 EEEWEN R CRE)
e Pinion gear , L 559 Servo saver shaft (short) 1
EEwmE () 2.6m/m ERENGIE
B-28 Rear gear box (L) 3 8-60 Ball nut M2.6 -
4 wEama(s) 2.6m/m PR (RS )
B-28 | Rear gear box (R) 1 | B8IA | orper ball M2.6 e
#5485 <10 X 4m/m 2 8m/mIEER(H®)
8-30 | Bushing 5x10xam/m 10 | B-61B | onper ball with flange M2.6 2
’ & % EEAREmIBL
B3 Chain ! B-62 Saver spacer -
o P B B ) BEENR
B-32 | Center gear shaft ' |B-63 | pajiend 4

33




w5k 50 = WE | \WR &0 = Wi
NO. DESCRIPTION QTY NO. = DESCRIPTION QTY

8-64 grc':‘r/e"\:vi?a? 2m/m 8-97 gng pﬁ(é]é))

B-65 E?gt"r'?cﬁfgrn L 1 )59 ';?g:g: %ate 1
B-66 | Font roker sem () 1 [e00 | Batiers suppor’ o
8-67 g?gtﬁ a.m rear shaft 4 B8-100 gp?egrl?hgir(;tglide 4
868 | {pe hub 1 |Bao | G ohan covef '
869 | [ pe hub () 1| 5102 | (ise chain ouidugle '
BT0 | Focier o oin 4 |B-103 é‘p?l.?’?.?n”% hor 1
B | o et e s o _ ;
B-72 E?c?;tg suspension arm 2 8-105 1
8-73 g?:?p?r:ifn&shaﬂ 4 8-106 Speed caglrol contact point 2
B-74 go'?ﬁgg;ﬁ 12 | 8107 | WS gﬁ( (Pt 1
876 | onire 4 |B-08 gc“a;ard 1
B-76A mﬁﬁ%) 6 3-10@, » zzﬁol spring L
B-768 | 2 e bai with flange M3 s | ¥R scfg ot e v A
8-77 Bsﬁcﬁs locking cement 1 3;1" ;?eg:l!agr!ﬁm 1
B8-78 Erjgt“ &. r.ema:!E swing shaft - ; Bl égr\\/nﬁe}ctgoﬁrgngﬁﬂ '
B-79 E?x{'ggfﬁ 2 | B-113 ;ﬁggf*ﬁ 1
880 | Front shook piate W12 | Seve mount '
B-81 %rérgﬁrzof.ﬂ 2 B-115 ga%i? plate support !
Be2 | e 1| B18 | Ser piate :
883 | Aoar hub (0 U S .
Boa | T B ] e 2
865 | Mowr sover - (0 O 1 |Be | S !
s S g!e’:.suspensio:ya;ﬁ’;; =0 gg?eftﬁ&aﬁﬁ :
oo | A e e | 2 | | B 1
B-88 q"”“* I Tl Baze | SRS 4
B-89 1 | B123 ?odyﬁ 1
B-90 1 B-124 thfpﬁu 2
B-91 W AR - 1
B8-92 1 | 207n }’%ﬂﬁ%ﬁ/m 1
?‘93' } Pion gear (S) S |} AW ﬁﬁ;ﬁg%pe 1
804 g?rﬁ)? gear (M) : kﬁg‘r:mv\fr‘;\?;??Sm/m !
095 ge?r%?vgrg « irl?::arfr{f?2m/m :
Bas | e 1 [ree | seppny .

34




= 808H7% ORDER PARTS LIST:

T R T, ® F = B8
ORDER NO. DESCRIPTION UNIT CONTENTS
BG-1 i koong s s PR fgir B-1, 2,3, 4,5, 6.7 8 9,10, 11X2
BG-2 geff%?:kg T :iir B-2, 4, 5, 6,7, 8,10, 11, 12, 13, 14x 2
= 8a-3 'ﬁres = :iir PiRacs
BG4 o T M | B17a. B78, BA7CX1
o5 | e exieani pair | B18%2 |
oo | B = 5 ez
BG-7 il M e # | B20, 21, 24 x4 Bi22, 23x2
BG 8 g SR A M | e-24.25,26%1, B-22, 232
BG-9 ;’fﬁ‘? e ?c B-27 X1
BG-10 ?gﬁgffbox M| 828,29, 381
con | EMEcoximm T |8 R
BG-12 ghain B 5‘. B-31x1
BG-13 ggﬁf:’f e M ) e-a2, 33,341
BG-14 50?0??05;!’&891 S“;f B-35, 856 x1
BG-15 f;ﬁ?fgﬁ o gt B-5, 36, 37, 88, 83 x1
s | Smmmomn 5, | eoone
s | EEmm=mEE B[ gaoxt
| BG-18 E-:foa;tng?;ﬁ — - det B-41, 42 x
BG~8 Efcﬁrqmrj;n joint plate 25: B-43x1
s | ERE® £ o e
e Utypo Ehodt ot | BB
BG-22 ﬁa%;ﬂcfassls f;lr B0
se20 | oo post B | Barx2
e ggoﬂﬁtﬁs;ﬁde plate ﬁir Bagx2
BG-25 E‘?ﬁ?ﬁm il | fet B-49A, 498 X1
som | FRCETEE & eson
aisein, g'gn? |:1gé-§;t (lower) gil B-51, 52 SIx1
BG-28 R b B-54A, 54B, 55, 56, 57, 58, 59, 62 X1,
Servo saver set set B-60*<3
BG-29 g‘zf}g' = ::, B-15x1
BG-30 g?fg?m o 2 p§c B-B83x2 B-64x1




TR = W B - =
ORDER NO. DESCRIPTION UNIT T CONTENTS

BG-31 N e i | Bes. €8x

B2 g?cﬁt‘ﬁ &n;'ear'shaft :ij, B-67 x 2

Seet g@éﬁﬁ, set il;: B-68, 691

i :or?lgrfn”pﬁ. 4pcs/bag. ba;g B-70x4

Sy E?cﬁt'sge‘;sion shaft 8 | enx2 )

RO E:.I;Etﬂ suspension arm :‘; B-72 ’:2

aleiisld gjlu?p?n'siiﬁshaft 2pcs/bag. Q'ig B-73x2

DR Utp)c?e?ﬁzﬁset ;ﬁt B-74 x 2, B-75, 76A, 768 X1

e E?o?\tw 8;- r?f swing shaft ﬁiir B-78x2

il Puant et ik N | BTex2

Ba-41 | Font shook plate B | ea0x:

e %ﬁ%ﬁ set :.; B-74 x 2, B-81, 61A, 61B <1

o | Emmamon T

i gegﬂg ;_;t B-83, 84 %1

ol g&e’:‘.suspension arm :.;t B-86x2

RER=40 ge?:!sffe?sion shaft 2.; B-87 x2

847 | Miotor 2| seoxt

8048 | e Soonoe ool B oo oo

Biawe 3.‘? gear (S) ?c B-93x1

RA-60 Erﬁ)? gear (M) ?C\: B-94 x1

e ge?ra;:{?vggsm :‘; B-95, 96, 97 X1

8662 | [Rb Piate E | eoexs

BG-53 s N | Boax2

B 8% 'ZEQEL B B | 8100, 101, 1021

BG-55 RmsE 8 B-106 X 2, B-103, 104, 105, 108,

Speed control set set 109, 110, 111, 60 % 1

BG-56 gn?mgo? RRR® :‘; ; B-112 %1

REON ?ﬁ? fount ?c B-114 x1

cose | CRrE=mE R s

o g:df';ﬁﬁgﬁ ?c B-116 %1

an-60 gt\rf;ﬁs), 5pcs/bag. b@ag B-117 x5

36




ORDEE 10, SN o N CORTLRE
BG-61 s@e’frgd# s”ﬁt B-63, 18 % 2
BG-62 g;f:’(w‘ s b%g B-119%5
BG-63 gfg:fﬁgﬁr x . B-117, 120 % 1
BG-64 "g,’:?;r 2 8121 %1
BG-65 m"fmmﬂ e ?ag B-122x 4
BG-668 g;?y i T-88X2, B-123 X1
BG-67 gfﬁu‘ T b@ag B-124 x4
BG 68 . 5T f: B126X1
oo | TprrEm ST

| BG-70 g?;:‘e?ﬁﬁv?lt:\ flange M3 bﬁ;g BegBE <10
8G-71 %gg‘pg‘fﬁ(ﬁ) < B.61A <10
8G7= (2333:32: ?:If(\ﬁt? )ﬂange M2.6 baag SR 10
s S g?:rn;? locking cement g [33: BT R
BG-74 g;?é:ﬁgﬁnﬁ b\ 2404
BG-75 okl S E‘Q B-97 %10
BG-76 F?O'ZJ;&B? g;g B-74 X112
i gjﬁtﬁ dggfm::vm gear set ;ﬁ;l G20 @1 X1
iy B?f;ﬁ i%;{\ﬁggg hout & ot G5, &1
caro | Smmmem QUEMR 8 | oaszex:
ow | SERmedm - T
BG-81 S‘;ﬁ?gﬁe & - B-56, 57, 58X |
BG-82 bl i o A B-60 %10
BG 83 gﬁ#ﬂ = " B-63%10
oy m :98: : .85'.):‘/9rr‘5m/m b@ag i
BG-85 ggﬁ"gﬁﬁfﬁgnmm - bg;g B-108 %1, B-106 % 2
BG-86 g’%ﬁiﬁmim ] B106%2
BG-87 iy o i ® B13x1

37



	001
	002
	003
	004
	005
	006
	007
	008
	009
	010
	011
	012
	013
	014
	015
	016
	017
	018
	019
	020
	021
	022
	023
	024
	025
	026
	027
	028
	029
	030
	031
	032
	033
	034

